
Parts Diagram

Warning: This drawing format requires special non-standard fonts!!
Make sure the appropriate font files are installed!!!

TT Humanst 521 BT (page heading)
TT Humanst 521 BT Light (drawing title)

O HelveticaLTStd-Cond (table column headings)
O HelveticaLTStd-LightCond (table text and call-outs)

Item Part Number Item Description Req Qty
 1 OATH.003 Kit, 2D Adjustable Armrests (see note) 1 
2 OATH.005 Arm Cap, 2D Armrest 2
3 OATH.006.XX Assembly, Mesh Backrest 1
4 OATH.008 Base, Nylon 5-Blade Task 1

OATH.015 Base, Aluminum 5-Blade Task 1
5 OATH.009 Assembly, 110mm Gas Cylinder 1
6 OATH.010.R2 Mechanism, Seat Support (includes handles) (see note) 1
7 OATH.012 Set, Soft Floor Caster (5 casters) 1

OATH.011 Set, Hard Floor Caster (5 casters) 1
8 OATH.013 Kit, Task Chair Hardware (14 pieces) (see note) 1
9 OATH.016 Kit, 2D Armrest Hardware (12 pieces, right & left arms) (see note) 1
10 OATH.017 Screw, M6 x 10mm Low Profile Truss Head 4
11 OHRSC/(configured) Assembly, Replacement Seat Cushion 1
12 15.1009 Gas Cylinder, 7.5" Stroke (stool only) (see note) 1
13 15.0120 Foot Ring, Stool 20" Twist-to-Lock (see note) 1

 Task Chair & Task Stool™Oath

January 2025

©2025 Krueger International, Inc.  All Rights Reserved · KI-PD-000031 · Rev. 6 · Page 1 of 1

KI · 1330 Bellevue Street · Green Bay, WI 54302 · 1-800-424-2432 · www.ki.com

Item Part Number Item Description Req Qty
 1 OATH.003.X Kit, Adjustable Armrests (left & right)  1 
2 OATH.006.XX.X Assembly, Mesh Backrest 1
3 OATH.008 Base, Nylon 5-Blade Task 1

OATH.015 Base, Aluminum 5-Blade Task 1
4 OATH.009 Assembly, 110mm Gas Cylinder 1
5 OATH.010.R2.X Mechanism, Seat Support (see note) 1
6 OATH.012 Set, Carpet Caster (5 casters) 1

OATH.011 Set, Hard Floor Caster (5 casters) 1

Item Part Number Item Description Req Qty
7 OHRSC/(configured) Assembly, Replacement Seat Cushion 1
8 15.1009.X Gas Cylinder, 7.5" Stroke (see note) 1
9 15.0120.X Foot Ring, Stool 20" Twist-to-Lock (see note) 1

10 12.1140.X Screw, M8 x 45mm (see note) 3
11 12.1141.X Washer, M8  Split Lock Washer (see note) 3-9
12 12.1142.X Bolt, M6 x 30mm Flanged Head (see note) 4-10
13 12.3122.X Washer, 1/4"  Flat Washer (see note) 4
15 PC.12.7411.X Screw, Seat Shroud 5
16 OATH.106.X Shroud, Seat 1

.XX = Select Color/Upholstrey
Item 1 includes left and right armrests, arm pads and hardware.
Item 6 includes handles.
Item 8 includes hardware for mechanism and for backrest.
Item 9 does not include Item 10.
Items 12 & 13 are for the stool version only. 

.XX = Select Color/Upholstrey
Item 5 includes handles.
Items 8 & 9 are for the stool version only.
Item 10 screw quantity is three for attaching backrest only.
Item 11 washer quantity is three for attaching backrest, six for attaching both arms or nine for attaching both arms and backrest. 
Item 12 bolt quantity is four for attaching mechanism, six for attaching both arms or ten for attaching both arms and mechanism. 
Item 13 washer quantity is four for attaching mechanism only.

1

8

Optional Stool Version

2

3

4

6

7

8

9

11

12

12

13

10

11
11

12

5

1

1
15

16

2

10

9

12

13

7

4

5

6

11

3


	Sheet 1
	Views
	new_view_2
	new_view_3



